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Comprehensive Inspection & Testing Center of Quality & Technical Supervision in Suzhou



HMTH R ERARRBGE
A A - ==

No:(I8)WPIC0474

AR B A I

B g2 W
Page 1 of 2

7= b 4 B L
M NE
Product Name IR (7O
e TAE g5
FAs B/ TR
UL /R LF609-1H/—— Work order -
Type/Trademark .
er
Fe 36 A5 I 2 5] S g B AR o
Test Type R Grade
YR B At i b B A B e
-+ 1 || - P £ f f
BT M R () A PR 2 & ] Telephone 18662578507
C i ] 11§ . 5 phe LAk =) G bl ¢ ¢
onsigner He ik N T B3 115 MEEQEQEU 915127
Address Post Code
He = g AR /SRS B B
EPERAL/SRRAL g o) A A R ——
Manufacturer
- SR /AR o o
Sampling Location gampling Date
fit 5 R AR R
i —— __/__
Sample Quantity Dafzﬁgiiii?ik)
FE SR () / R RE AL/ e A R/ BT S
Sum of Sample(n) B e — Backup Sample |~ /7

/Sample Batch/Inventory

/Storage Site

FE

Sample State

AR IR R I TR

\\{Tx ﬂ H
eI H HA 2018-05-02~2018-05-03

Test Date

e ms A 4

Test Basis

JG/T 427-2014

(FERrheifiama AR

TR S
L SN

=)
=
)

b i
=
35

7

iR okl 2R
Test Conc1u51on

FERERES, ST E A IG/T 427-2014 Frdk.

R H W
Date

HIHE

Home notes

FITRRE 15 S

B =R 77 R

it VS %\@ e R )T

Checked by:

Approved by:
R

Position:

fa G A = AL

Eh: W M@

Inspected by:



No: (18) WPJC0474

A e
Page 2 of 2

BB LE RC &

Collection of Test Results

¥ AT T T g e A T P AAr
=) K UG R I i B B A H R o s 6 ) 258 A Individual
b Test Ttem Unit Technical requirement Test result e
No. Jjudge
. Z24h R E F WIS, MIEBIGB/T 6461- -
== B 2 T R A B P - 73] 7, A A
1 22 R4 25 T 5 e Pk 200285 19 IEF]9% £ k%
HEAEARD, FTIFRE, MEK I8 NE S
2 UK HE LB 1 A —— |41, 50MPa+0. 05MPaffi A, %/E60s+5s RPEEEK o
WiE)fE, Rk ATEEETE
KARE, MHEEAKOSI A KA1, 10MPa+
s —— 0. 05MPaffi/k &, fFIE60s+5s/F, WAKMOR| #EF&disk Gk
TiE .
3 FHERE
FE e, #HEBAKD, MAKMEEAK DS A
R —— |JE 191, 10MPa+0. 06MPaffiZk &, {£/560s &R g
+5sfE, M N % E LB
4 A L/s =0.25 0.33 Ty s
% |_
it

(Only responsible for the submitted samples)
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